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Contract No. i ' HYU”BF"
Customer DUFERCD >l ot _ . ” ad A_L STEEL H((CORE
PO No. 37201910221 INSPECTION CERTIFICATE PAGE _[2/5]
Factory 63, Jungbang-Daero, Cong-qu, Inchecn, 5. Korea
1/C Ng EN 10204(2004) TYPE 3.1 N ]
Certificate No. | IM20191106158-2
Commuaodity H-BEAM Class cartificate No.
Specification ASTM A572 GEO/AZS2/CSA G4D.21-13 SARWIMIZASWIVI) Issue date 2019-12-04
_ : .
] . . : Impact Test(L)
Chemical Com tion Tensile Test .
- ' Quantity| Weight e enste aneld | BEND ™y Notch S Remarks
Dimensions Length ' Heat Nao, : - Yorsie ¥ atiowm! (Impact Specimen
(PCS) {kq) Clsi Mn| P|S|Cu[Ni|Mo|Cr|Al|V |Nb|S5n]|cEn | Aot Y28 s g | AVG| 1 | 2 3 gt
| | | x100 *1000 %100 x1000 <10 | Nmm2Z | % ol e
AORIOSEIISI S [ 9am 18 : 575 | 410 | 250 |0.714 |
14-1/2X13 10,00 FT; N 050715 ‘ 1] 2254) 18 &) 234 8 (260190 2 | B2 4|2 14 | ¥ 1 1Y |42 566 | 408 | 255 [0.791 |
| I |
DTN S— A 1 558 | 387 | 265 |0.694 |
1aX14-1/2X132 40.00 F1 05078 Er J8Z2 | 1 15 | 1106 22 | 10 | 24 5 2 8 14 1 10 | 40 czg 373 | 770 lo&71 I | |

(1} Ceq: (CE=C+Mn/B+0r/S+ VS5 »Mo/S+ NiZ1S - Cusls)
i2] Gauge length : 200 mm
() YR = Y55

x14- X132 4000 FT| M Os07RE 9 21046 1 [ 1 1 4
|

AX14-1/25132 40,00 £7| N 050789 5| 1ero| 18| 15 (135 24 | 12 | 29 | 10 13 | 44 277 | 400 | 260 10694
1 P 11 | 2 1z|2lw|l 2zl 215 1l13]4 s | S [l 22 e
31X12-1/4X101 00 FT| N 050 1 8|18 |9 5 222 | 384 | 260 |0.696

12-1/4X10 40.0 50822 o] 0,692 B 1 a3 26 2 25 11 2 a 3 14 1 10 38 £5T 386 ek 0.693
ey ) e R s s A 5 548 | 386 | 28.0 | 0,705 ‘

A2 1/4X101 |40.00 FT 73 12| 219841216 |oe)as| 6 {31l 213l 3)is]aliz]as ol el i |

. . [ ! ) . 547 | 381 | 25.0 |0.697 |

e d D La,l ok o 1
2K12-/4X011 4000 FT Nusmual 14.; sels|aslasf{2afl s laelol2izl 213l 1]13]3g e I'5ee | 526 | hess |
1
21X12-1/4X312 40.00 FTI N 050825 s| 1007 -1 7 |2 1 : ! 38 | 388 | 260 1069¢ |
3 r NG s 10070| 19| 14 | 9| 27 3l 2 Vsl 3 il | 1 | & el Bl B e .
2XI2.4X111 | 4D.00 FTI N 050826 3| epaz 16|93 |2s| 7 |27 ' 237 | 380 | 285 10635
1/4% 00 826 | 042 18 | 16 | 93 | 2 27192133 (13)2|12(39 544 | 374 | 260 | 0688 | |

. FERL. S— B g D 553 | 369 | 275 [0.668 |
21X12-1/4X122 0.00 FT‘ 049841 1 13(18 (16{96| 2|6 |28}10] 2 14| 3 |2a( 212|240 saell s ] S50 los |

SUE TOTAL . | E 59 122_539 [t = :N ExT —a X
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J WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
| ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
|

J &

General Manager of QA Team

This test report can be verified the authenticity to scan the top-right QR code via 'Qreal™ mobile app, 2019,12,10.08:56:02 2018178
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